CONSOLIDATED SEWING MACHINE CORP.
L INDUSTRIAL SEWING & CUTTING EQUIPMENT

Model
226R-2

Parts List
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TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY
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S BT R oottt
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION
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HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

SHR, FEULE BUBE ...
THROAT PLATE, FEED BAR, FEED ROCK SHAFT
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FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION
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mtR, £k
FACE PLATE, ARMTOP COVER

NO SRES BE =% PARTS NAME
PARTNO  |QTY

1] 10698 1 | Bk FACE PLATE

2| 10699 R 2k -3V SCREW 3.4X36 L=4.5

3| 10700 1| E>- PIN

4| 10701-A 1 | e RUBBER

5| 10709 1 | i ARM SPOOL PIN

6] 10702 1 LR ARM TOP COVER

7 | 10704 1| ERERL HINGE SCREW 3/16X28

8| 10703 1] ERI v — WASHER

9| 10680 1 | v RFKREY THREAD RETAINER

10| 10681 1| kil SCREW 3.4X36 L=6.5

11| 10682 1| Bk (B THREAD ZIULE (UPPER)

12| 10683 1| @k () THREAD GUIDE (MIDDLE)

13} 10760 1] 7xHb FELT

14| 10759-A 1 | ET#E (F) THREAD GUIDE (LOWER)

15| 10685 3 | k»iL SCREW 3.4X36 L=6.5
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TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY
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XE>, L#h, T-U-—
TAKE UP LEVER, ARM SHAFT, MACHINE PULLEY

NO BagsS >4 &% PARTS NAME
PART NO Qry

1| 10768 1 1 L#m ARM SHAFT

2111042 1| E#hE OIL WICK

3| 10506 1 | k3t bl OIL STOP SCREW 7.85X20 L=6.0

4| 10577 1| F~u—-#Lhl PULLEY ADJUSTING SCREW 6.75X24 L=11.0
51 19414 1 IS5 TE~ahh NEEDLE BAR CRANK

6| 19415 1 | uBRniLU POSITION SCREW 1/4X28 L=20.0

71 19416 1 | kol SET SCREW 1/4X28 L=14.0

8| 10563 1 | E#xa0 &) 7vv WASHER

9| 10562 1 | E#xaL (8) ARM SHAFT BUSHING (FRONT)

10

11] 10522 1] koHhl SET SCREW 6.75X24 L=14.0

12

13} 10725 2 | E#As (B Zxib OIL FELT

14] 13074 1| E#APYLTHS—X ARM SHAFT BALL BEARING ADAPTOR

15| 10567 1 | k#NTULY ARM SHAFT BALL BEARING

16] 10565 1 | LN FULTHT— ARM SHAFT BALL BEARING ADAPTOR SLEEVE
17} 10566 2 | kv SET SCREW 1/4X32 L=5.5

18] 10568 1| BHrLULT BALL BEARING RETAINING RING

19} 10571 1 | bENFYLTy—Z kB SCREW 6.75X24 L=20.0
20} 10504 1) F-U-— : MACHINE PULLEY
21| 10847-B 1| XFEYLT (RN bH-FER) FEED INDICATING DISC (W/O BELT GUARD)
21} 10847-A M| XFEULT (X bH— FHR) FEED INDICATING DISC (W/
221 10566 1| XY Fikhl SET SCREW 1/4X32 L=55
23| 10576 1 | aBRsHhl POSITION SCREW 15/64X28 L=21.0
241 10579 1 EHHRC SET SCREW 15/64X28 L=20.0
251 10569 1 | AR T=Y— ARM SHAFT CONNECTING BELT PULLEY
26| 10574 2 | XWpT—Uy—yLy BELT PULLEY SPRING FLANGE
27] 10571-G 1 | "W bpT—U—kaL SET SCREW 6.75X24 1.=20.0
281 10570 1| "LbT—U~ERL POSITION SCREW 6.75X24 L=14.5
26} 10524-G 1 | "WpT—U—ErBLEERL POSITION SCREW SET SCREW 6.75X24 L=6.5
30| 10821 1] 5432 9~0F ARM SHAFT CONNECTING BELT
31} 10526C 1| X¥ () THREAD TAKE UP LEVER COMPLETE
32| 10526 1 | X#¥ THREAD TAKE UP LEVER
33 10529 1 | K¥az THREAD TAKE UP LEVER DRIVING STUD
34] 10728 1 | RfpsEdn OIL WICK

35] 10528 1| ¢tEOS NEEDLE BAR CONNECTING LINK

36| 10527 1 | XL THREAD TAKE UP LEVER HINGE STUD
37| 11042 1 KL s OIL WICK
3| 10525 1 | g itpnl SET SCREW 6.75X24 L.=9.0
39| 10523 1| $tEISL I NEEDLE BAR CONNECTING LINK STUD
40| 10726 1| $1#US 7N OIL WICK
421 19417 1] 8B OI0E EDRL (R) SCREW 1/4X28 L.=6.5
43] 19418 1| IS0 R () SCREW 1/4X28 L=4.5
44| 10551 1 | XIEAaRY THREAD TAKE UP LEVER OIL GUARD
451 10650 1 | X2kt SCREW 3.4X36 L=6.0
46} 10772C 1| EEEOY K (8 LIFTING ECCENTRIC CONNECTION COMPLETE
47| 10772 1} LEFgOy K LIFTING ECCENTRIC CONNECTION

48] 10773 1] =K7Yy NEEDLE BEARING

49| 19427 1] AL THA LIFTING ECCENTRIC

50| 19508 2 | dHAETHLLEDRL SET SCREW 1/4X40 L=5.5

51| 11879 1| dFRLTFHLHS— LIFTING ECCENTRIC COLLAR

52| 10573 2| PHALTHLAS—LHHU SET SCREW 7/32X32 L=11.0
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PRESSER BAR, VIBRATING PRESSER BAR
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WILiE, PHIE

PRESSER BAR, VIBRATING PRESSER BAR

NO B S HE
PART NO QTyY

LR

PARTS NAME

10540
10539-A
10761
10538
10761
10541
10662
10543
9| 10761
10] 18478
11] 19518
12| 10546-A
13| 10547
14| 18480
15} 13360
16| 13365
17} 10659
18 10660
19} 10796
20| 10664
21} 19425
22] 10514
23] 19515
24} 19516
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_A—AN-—A-I-A—A-A_L—A—A.J—A_I—I._\—J-A—A.A.—I—A-A—I

26| 10558C
271 10558
28} 10557
29] 10556
30| 34713
31] 10554
32| 10553-A
33} 10708
34} 15118
35| 19411C
36) 19411
371 17104
381 10548-A
39} 10519
401 156111
41{ 19419
421 19420
43] 10775
441 10703
451 10774
461 10776
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PRESSER BAR

PRESSER BAR BUSHING (LOWER)
SET SCREW 6.75X24 L=11.0
PRESSER BAR BUSHING (UPPER)
SET SCREW 6.75X24 L=11.0
PRESSER BAR POSITION GUIDE BRACKET
SCREW 5/32X40 L=6.5

PRESSER BAR POSITION GUIDE
SET SCREW 6.75X24 L=11.0
PRESSER BAR LIFTING BRACKET
SCREW 11/64X40 L=14.0

TENSION RELEASE SLIDE
TENSION RELEASE SPRING
LIFTING BELL CRANK SCREW 11/64X40 L=8.0
PRESSER BAR SPRING BRACKET
SCREW M4X0.7 L=9.0

PRESSER BAR LIFTER

HINGE SCREW 4.5X32

LIFTING PRESSER FOOT

SCREW 3.4X36 L.=9.0

LIFTING ROCK SHAFT

LIFTING ROCK SHAFT BUSHING
SCREW 1/4X28

NUT 1/4X28

LIFTING BELL CRANK COMPLETE

LIFTING BELL CRANK

LIFTING BELL CRANK LINK

VIBRATING PRESSER BAR CONNECTING LINK
VIBRATING PRESSER BAR

VIBRATING PRESSER BAR EXTENSION SPRING
VIBRATING PRESSER BAR EXTENSION
SCREW 7/32X32

VIBRATING PRESSER BAR SLIDE BLOCK
VIBRATING PRESSER FOOT COMPLETE
VIBRATING PRESSER FOOT

PINCH SCREW 11/64X40 L=6.0

LIFTING BRACKET GUIDE BLOCK

SCREW 6.75X24 L=175

PIN

LIFTING ECCENTRIC CONNECTING CRANK
PINCH SCREW 1/4X28 L=16.0

HINGE SCREW 7/32X32

WASHER

LIFTING ECCENTRIC CONNECTION COLLAR
NUT 7/32X32




stiEta. oy R
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION




ftta, EEOy R
NEEDLE BAR ROCK FRAME, ROCK SHAFT CRANK CONNECTION

[
o))

NO BaES neg &t PARTS NAME
PART NO Qry

1] 15110-A 1 HiELE NEEDLE BAR ROCK FRAME

21 11875 1 HELEE S HINGE STUD

3| 10525 1] koHhl SET SCREW 6.75X24 L=8.0

41 15117 1 | Rhikik SLIDE BLOCK PLATE

5| 8100 2 | Fhitthik®H L SCREW 9/64X40 L=6.5

6 | 15031 1| #ELEHES OIL WICK

7 | 10560 1 15— NEEDLE BAR ROCK FRAME POSITION BRACKET
8 | 10561 1 | k»Bi SCREW 11/64X32 L=6.5

g | 19413 1] #E NEEDLE BAR

10} 10533 1] $HERE NEEDLE BAR THREAD GUIDE

11| B140553 1] gkl NEEDLE SET SCREW 1/8X40 L=4.5
12| NO122 1| & NEEDLE

13| 19426 1| iR NEEDLE BAR CONNECTING STUD
141 13365 1 sHiEfa g il PINCH SCREW M4X0.7 L=9.0

151 10726 1 SIS OIL WICK

16] 10578 1] EEUE NEEDLE BAR ROCK FRAME ROCK SHAFT
17] 11876C 1] BEEOEATE (3 SLIDE BLOCK COMPLETE

18| 11877 1 EEREVERE SLIDE BLOCK

19| 11876 1 | EEUEErLBHL SLIDE BLOCK STUD

201 10581 1] EEUEEBLESRL SET SCREW 7/32X32 L=7.0

21| 10755 1] =8 ROCK SHAFT CRANK
221 10519 1| EgEESRC PINCH SCREW 6.75X24 L=17.5
23| 10756 1| Egny K ROCK SHAFT CRANK CONNECTION
241 10728 1| EEOy NES OIL WICK
25! 8014 1| E&Oy Kb @Y HINGE SCREW 9/32X28 L=13.1
26| 8105 1 | @&ny Fmbs (Y Fo b NUT 9/32X28
271 10758 1 ROy FIHB L (K) HINGE SCREW 11/32X28 L.=26.0
28
29} 10757 1| BEUERLSE FEED ROCK SHAFT CRANK
30} 10754 1| EUERESIEHHLL PINCH SCREW 6.75X24 L=16.0
31
32| 3036 1 oy FIe U k) Fv b NUT 11/32X28

33| 10779 1| AEHEAEE CLIP

341 10778 LI 2 P OIL WICK
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KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING




xS, HIEAIR/ VR
KNEE LIFTER LIFTING LEVER, PRESSER BAR SPRING

NO BRES HE g PARTS NAME
PART NO QTy

1110710 1 x5 KNEE LIFTER LIFTING LEVER

2| 1072 1 x3iknHhl HINGE SCREW 6.75X24

3

4

51 10711 1| B KNEE LIFTER CONNECTING LEVER

6] 10712 1 | hBiwhl HINGE SCREW 8.75X24

71 10713-A i mH & KNEE LIFTER CONNECTING LEVER LIFTING ROD
81 10716 1 BHUERTY LT SPRING

9| 10714 1 BHUELS - LIFTING ROD COLLAR

10] 10561 1 BHNEHS—LOBU SET SCREW 11/64X32 L=6.5

11} 10717C 1 mHELE) LIFTING ROD ROLLER BRACKET COMPLETE

12} 10717 1 BHELE LIFTING ROD ROLLER BRACKET

13] 10718 1 BHUELAO-7 - LIFTING ROD ROLLER

14] 10719 1| AUgteo-F-toHhl SCREW 3.4X36

15| 10561 1 EUELELEDHRL SCREW 11/64X32 L=6.5

16| 10708 1| EAEARIEL PRESSER BAR SPRING (FLAT)

17| 10706 1 ] XEEHRIHBL PRESSER BAR SPRING SUPPORT SCREW 6.75X24
18] 10707 1 KR hREB U PRESSER BAR SPRING REGULATING SCREW
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To, TN T—U—~ RUAA
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM
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FEy, TR T—U— RUAA
HOOK DRIVING SHAFT, SAFETY CLUTCH PULLEY, FEED DRIVING CAM

NO BRELS HE 2% PARTS NAME
PART NO QTyY

1| 10603 1 T HOOK DRIVING SHAFT

2110782 1] T @) Aen HOOK DRIVING SHAFT BUSHING (FRONT)
3] 10571 1 ikl SET SCREW 6.75X24 1.=20.0

4 { 11080 1] T i) *FEATINE OILING FELT

51 10605 1) TE (hE) A5 HOOK DRIVING SHAFT BUSHING (MIDDLE)
6| 10522 1| Bl SET SCREW 6.75X24 L.=14.0

7 | 10729 1 PPN e OiL WICK

8| 30157 1| T8#@~A7YTH5—2X HOOK DRIVING SHAFT BUSHING (BACK)
9| 10571 1| ksl SET SCREW 6.75X24 L=20.0

10| 10609 3 | BRULTiEHRL SCREW 3.4X36 L=5.0

11] 10567 1 TENT YL BALL BEARING

12| 10607 1| T@M~T7ULTHS— COLLAR

13| 10566 1| ksl SET SCREW 1/4X32 L=5.5

14| 10658 1 | u@ERroHBl POSITION SCREW 1/4X32 L=5.5

15| 10608 1 BEHu>T BALL BEARING RETAINING WASHER

16{ 10610-01 1 FARNET— 1)~ SAFETY CLUTCH PULLEY

17| 10574 1 P I %4 PULLEY SPRING FLANGE

18] 10611 1 TR T =) =i SAFETY CLUTCH COLLAR

19| 10612 2 | kobl SCREW 1/4X32 L=10.5
20| 10615 1| TALMT—U—RiFH SAFETY CLUTCH LOCKING LEVER SPRING
21| 10614 1 TAN R T—Y—ERE HINGE PIN
221 10581 1] FALM =B ikl SCREW 7/32X32 L=7.0
23] 10619 1] FTALRT—U—=XTYL T SAFETY CLUTCH THROW IN LATCH SPRING
24} 10618 1 | FTAWN T — U —NERS SAFETY CLUTCH RATCHET CONNECTING LINK
251 10616 1| FARNT—U—$2 SAFETY CLUTCH LOCKING LEVER
261 10613 1 TN RT— e HINGE STUD
27] 10581 1| #aroikwnl SCREW 7/32X32 L=7.0
28] 10617 1| FAw b7 —1)—hH SAFETY CLUTCH RATCHET
29| 10620 1] TR M- —ZE SAFETY CLUTCH THROW IN LATCH PIN
30} 10622 1| JRE HOOK DRIVING SHAFT LOCK RATCHET
31| 10766 1| kRl SET SCREW 1/4X32 L=7.0
321 10639 1| EERohl POSITION SCREW 1/4X32 L=8.0
33| 10672 1] BLEEL (Y FEED REGULATING STUD (SMALL)
34] 10673 1 ATYLT SPRING
35{ 10674 1| kA CLIP

36| 10627 1] EUALtE FEED DRIVING FLANGE

37] 10785 1 | k»hl SET SCREW 1/4X32 L=11.0
38| 10628 1 | IERsHBL POSITION SCREW 1/4X32 L=12.0
39] 15022 1| EUHL FEED DRIVING CAM
40| 10634 1 | EUALDPLOHE S FEED DRIVING ECCENTRIC PIN
41| 10631 1 HEVY FEED DRIVING ECCENTRIC FRICTION GIB
421 10629 2 | &Rl SCREW 1/8X40 L=8.0

431 10630 2 | Rl POSITION SCREW 1/8X40 L=5.0

441 10909-E 1| BE&EHL FEED DRIVING ECCENTRIC ADJUSTING DISC
45] 10625 1| BLYTREY LT SPRING

46| 10623 1] |B|LUSY COLLAR

471 10566 2 | ikHBl SET SCREW 1/4X32 L=5.5

48| 10671 1] BLEEL (X) FEED REGULATING STUD (LARGE)

49] 10673 1 ATYLY SPRING

50| 10674 1| ko CLIP

51| 15023 1| E»ER RETAINING RING

52| 10638 i ¥y — HOOK DRIVING GEAR

53| 10639 1| @kl POSITION SCREW 1/4X32 L=8.0

54| 10766 1] kwRl SET SCREW 1/4X32 L=7.0

55| 10637 1] BULETHLRUH FEED LIFTING CAM COMPLETE

56| 10658 1 | kwaal SET SCREW 1/4X32 L=5.5




Stik. XU LTH. XUH
THROAT PLATE, FEED BAR, FEED ROCK SHAFT
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Stik, XULA. XU

THROAT PLATE, FEED BAR, FEED ROCK SHAFT

NO BaEE nE A PARTS NAME
PART NO QrTy

1] 10665 1 iR THROAT PLATE

2| 6031-01 2 | Rk L SCREW 11/64X40 L=9.0

3| 15056 i BiR(CAE) BED SLIDE (RIGHT)

4| 10668 1 BIRZ 7Yy SPRING

5| 10667 1 Bk PIN

6| 10669 1 AiR(k) BED SLIDE (LEFT)

7

81 10805 1 | ENE FEED DOG

9 { 10601 2 | &YUEEHBLC SCREW 1/8X40 L=7.0

10} 10594 1 48 FEED BAR

11| 10595 i aNF FEED LIFTING CAM FORK

12| 10596 1 IMFET b OILING FELT

13| 10597 1| ksl SCREW 1/8X40 L=3.3

14| 70128 1 J0FIEHHLC SET SCREW 7/32X32 L=15.0

15| 10599 1 IOFETy S v~ WASHER

16| 16704 1| #E0DER FEED DRIVING ROCK FRAME
17] 18065 2 | Rum#shr PINCH SCREW M5X0.8 L=14.0
18| 16705 1| EYLEEEHU FEED BAR HINGE PIN

191 16706 1 EHEBRERUF v K NUT 1/4X28
20] 11888 1| Hvdh FEED ROCK SHAFT
21} 10588 1| EWEX 2 (8 FEED ROCK SHAFT BUSHING (FRONT)
22| 10522 1] A&n (B kol SCREW 6.75X24 L=14.0
23] 11068 1 S F— LINER
241 10761 1 A2 (§7) ks U B SCREW 6.75X24 L=11.0
25| 10593 1] HYBH S —(F) COLLAR (FRONT)
261 10764 2 | kBBl SET SCREW 6.75X24 L=4.5
271 10763 1 BB (1K) A40 FEED ROCK SHAFT - BUSHING (BACK)
281 10571 1 AR (18) kDB SCREW 6.75X24 L=20.0
29] 11068 1 SAF— LINER
30] 10525 1 A&V (1) ks U (B SCREW 6.75X24 L=9.0
31] 10593 1| EYBHT— (1) COLLAR (BACK)
321 10764 2 | kohU SET SCREW 6.75X24 L=4.5
33| 16708 1| EWEE LD E FEED ROCK SHAFT CRANK
34} 19420 2 | RUMEDIEHELL PINCH SCREW 1/4X28 L=16.0
35} 11962 1] EUBEIESEE FEED ROCK SHAFT CRANK STUD
36) 11954 1 WEOBWE D S OIL WICK

37} 11953 2 | EYUEHE EE EBAL SET SCREW 7/32X32 L=5.5
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Nyobn—, FxRYUOy R

FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION
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Ny obn—, FxUOy K
FEED REVERSING LEVER, FEED DRIVING ECCENTRIC CONNECTION

NO BLRES HE AreS PARTS NAME
PART NO Q1Y

11 34031 1 Ny T LS~ FEED REVERSING LEVER

21 10845 1 Ny TLiIN—§RU SCREW 15/64X24 L=18.0

31 11970 1 Ny D LN — FEED REVERSING LEVER SHAFT

41 10802 1 Ny LI~ 8HS~ COLLAR

51 8009 1 ko SET SCREW 15/64X28 L=7.5

61 11942 1 LiIN—$7- 3 % FEED REVERSING LEVER SHAFT CRANK

71 1365 1 LN—87r 3500 PINCH SCREW 15/64X28 L=16.0

8| 11943 1 Ny OEEQ -y K FEED REVERSING CONNECTION ROD

9] 10712 2 1 Ny UESEO, FBEDOL HINGE SCREW 6.75X24

10| 10806 1 Ny oLiR—Rifh FEED REVERSING LEVER SPRING

11

12

13

14} 11951 1 FRyOy K FEED DRIVING ECCENTRIC CONNECTION

151 10773 1 FEYQY FZ—FAx7YL o NEEDLE BEARING

16} 11955 1 XYLy FEED DRIVING ECCENTRIC CONNECTION LINK
17] 11952 1] T&EYOy FE HINGE PIN

18] 11954 1 TEYOY FE OIL WICK
19 11956 1 AKXy FEED REVERSING SHAFT CRANK LINK
20} 11953 1 AHZYLokdHC SET SCREW 7/32X32 L=5.5
211 16707 1| YRR IS FEED REVERSING SHAFT CRANK
22| 19420 1 | YIRAI(86) Bhl PINCH SCREW 1/4X28 L=16.0
23] 11953 1| WBAE) kRl SET SCREW 7/32X32 L=5.5
241 11958 1| UHBAI5> o0k) FEED REVERSING MECHANISM SUPPORT LINK
25) 11953 1| YR AITI(E) kBl SET SCREW 7/32X32 L=5.5
26| 31029 1| R I959¢ FEED REVERSING SHAFT CRANK HINGE STUD
271 11960 1 PVIBZ 75 7 OIL WICK
28] 11950 1| URAIT9(k) ZTid FEED REVERSING MECHANISM SUPPORT LINK

STUD

29] 10766 1| khr SET SCREW 1/4X32 L=7.0
30] 11946C 1 Ny 7885 FEED REVERSING SHAFT
31| 11947 1 HhS— COLLAR
32} 10566 2 | ikdhL SET SCREW 1/4X32 L=5.5
33] 11948 1 Ny JBE TS v b FEED REVERSING SHAFT BRACKET
34| 10754 1 Ny VBHTSHy MEph L SET SCREW 6.75X24 L=16.0
35] 11949 2 | #BR0L STOPPING SCREW M5X0.8 1.=18.0
36} 4135 21 Fv b NUT M5X0.8




hvth, h¥ _
HOOK SADDLE, HOOK
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h=vxhi, h¥v

HOOK SADDLE, HOOK

NO HaEe HE s PARTS NAME
PARTNO Q1Y

1| 10641 1| #=vkE B HOOK SADDLE (RIGHT)

2

3

4

5| 10642 1 HvLEAsN (L) BUSHING (UPPER)

6] 10573 1| kohal SEREW 7/32X32 L=11.0

7

8| 10657 1] hFy— HOOK DRIVING PINION (SPIRAL)
9| 10658 1 | &R BL POSITION SCREW 1/4X32 L=5.5
10} 10767 1 | kbl SET SCREW 1/4X32 L=4.5

11| 10644 1] Ty — WASHER

12] 10643 1 AvtaEran (F) BUSHING (LOWER)

13] 10573 1] kRl SCREW 7/32X32 L=11.0

14} 10648 1 F~TF—1A BOBBIN CASE OPENER LEVER
15| 10651 1| B OPENER LEVER DRIVING SCREW STUD
16} 10727 11 BFBESTZINK FELT

17| 10652 1] v b NUT 11/64X40

18

19| 10654 1| F—=TF—%8F> OPENER LEVER HINGE STUD
20} 10727 1 A—~TF—-2BELTIN G FELT
21| 10573 1| kshC SET SCREW 7/32X32 L=11.0
221 10653 1| hYERAHZX BOBBIN CASE LEVER LINK
23| 10655 1| #< (#8) HOOK COMPLETE
24] 10655-01 1| $hv HOOK
25
26
27] 10655-05 1] $RR NEEDLE GUARD

28| 16407-06 2 | kHhr SCREW

29] 10655-02 11 "RA= BOBBIN CASE COMPLETE

30} 15040-10 1 | RBFIX BOBBIN CASE TENSION SPRING
31] 16407-11 1 | RBEFNZEHBL SET SCREW

32} 16407-12 1 | RBFNAXEFLU TENSION REGULATING SCREW
33| 10655-03 1| AAHVEL HOOK GIB

34] 16407-04 3| AH@ItoHL HOOK GIB SCREW

35] 10656 1] FEL BOBBIN

36

a7

38

39

40

41] 10649 1] FELH— XA ~TF— BOBBIN CASE OPENER

421 10677 1 Tyle— WASHER

43| 10850 1 F—TF—tph SEREW 3.4X36 L=6.0

44

45

46

47] 10647 1 Tye— WASHER

481 10646 1 AvtEBitvhl SCREW 6.75X24 L=28.0

49| 10645 1 hvtBitvhl SCREW 7/32X32 L=27.0
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TR

TENSION
NO BEES HE 2% PARTS NAME
PART NO Qry
1| 19421C-A 1 | BAFIRSE (1. 4) TENSION BRACKET COMPLETE
21 19421 1 | BFK TENSION BRACKET
3
4§ 10793 1 FOI0ERE TENSION RELEASE PIN
51 18531 2 BFm TENSION DISC BELT GUARD)
6 19532 1] &—m TENSION RELEASE WASHER
7 | 19533 1 BEITYLT (¢ 1. 4) TENSION SPRING
8 | 28206 1 O~Lw bR Ly~ NUT WASHER
91 19513 1 O—bLy bFu b NUT 1/4X40
10] 19512 1| RBFE (F) THREAD CONTROLLER STUD
11 10689 1 FelIxTY LT THREAD CONTROLLER SPRING
12{ 10694 1| Z&Mm THREAD CONTROLLER DISC
13| B118319 1] &Mkl SCREW 3/32X56 L.=6.0
14| 19534 1 O—-bLw bty b NUT 7/32X32
15{ 10678 1| %039 TENSION RELEASE PLATE
16| 19422 2 | %039 BERL SCREW 9/64X40
17} 10890 i ATYL TR THREAD CONTROLLER SPRING STOP
18] 10650 1 ATYLTBikwh SCREW 3.4X36 L=6.0
19
20
21| 10561 1 HFiEvhC SCREW 11/64X32 L=65
221 10720 1 (3B (E) TENSION RELEASE PLATE ROD

20
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B I
ACCESSORIES AND ATTACHMENTS

NO BRES uE 2 PARTS NAME
PART NO aQTy

11 35254 1 FUTHEY b THREAD UNWINDER COMPLETE
2| 11887 4 ILLE MACHINE REST

3

4] 6055 4 | 7 NAIL

51 11886 2 LR MACHINE HINGE CONNECTION CUSHION
6] 6055 4 1 ¢7 NAIL

7 1 11885 2 IV kLY MACHINE HINGE CONNECTION
8] 10733 1| A% DRIP PAN

9 6055 4 £7 NAIL

10

11} 10735 1 UEEFEy b KNEE LIFTER COMPLETE

12] 6052 3 | kht KNEE LIFTER SCREW

13] 10734 1 FEEw oy b BOBBIN WINDER COMPLETE
25| No122 3| &t NEEDLE
26| 10656 6 | K BOBBIN
271 10747 1 RALYF (1161 >F) WRENCH
28| 11487 1 RBLF (3 2y) WRENCH
29| 11969 1 RBALLF (2. 531)) WRENCH

30; 8121 1 KZ 418~ () SCREW DRIVER (SMALL)

31} 8120 1 FZ 11— () SCREW DRIVER (MIDDLE)

32| 8118 1 Ko~ (X) SCREW DRIVER (LARGE)

33| 8180 1| +FRT1/8~ SCREW DRIVER (CROSS TYPE)
34] 8123 1| AEL OILER

351 8124 1 R YA MACHINE COVER

36 :

37] 81328 1 HERN ACCESSORIES PACK

38| 10748 1 AHFLLF DOUBLE HEAD WRENCH

39| 10730 1| &8 CLOTH EDGE GUIDE

40{ 10731 1| EHtEs»HL SCREW 13/64X32

22
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B UEGET

PARTS AVAILABLE AT EXTRA CHARGE

NO BRIEES HE 2% PARTS NAME
PART NO QTy

11 15098 1 N RH—F BELT GUARD

21 11162 2 | kR llk) SCREW 3.4X36 L=5.4

31 10650 1 IEBHBLU(TF) SCREW 3.4X36 L=6.0

41 11142 1 S WASHER

51 15099 1 NI bH— N (k) HiS— BELT GUARD (TOP) COVER

61 12418 2 | kvhal SCREW 13/64X32 L=9.0

71 15121 1 NN ERH—=F (F) His— BELT GUARD (BOTTOM) COVER

8] 15122 1 N b= K (TF) Hix— () BELT GUARD (BOTTOM) COVER (SMALL)

9] 11830 1 kDRl SCREW 9/64X40

10| 15081 2 | kuC SCREW

11] 16287 2 Dy le— WASHER

12} 10937-01 1 T4 H—H~—F. FINGER GUARD

13] 10749 i oL SCREW 3.4X36 L=11.0

141 10677 1 7y WASHER
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Consolidated Sewing Machine Corp.

MAIN OFFICE BRANCH OFFICE
131 West 25th Street 7855 NW 29th Street, Bay 166
New York, NY 10001 Miami, FL 33122
Tel: (212) 741-7788 Tel: (305) 471-0200

Fax: (212) 741-7787 Fax: (305) 471-0243



